f.hhi‘:

"

A D ENOLERCONTAOL DAL TICHAS ST

Remarks: Only acgEiimmd S8
low profile Battef %
max high 2Imm |

Jow e

stuetian Manual

_‘£%§_..;iﬁzﬁgéggg§§ [=]

=l 3RACINGISHOP
3L=22%713
i THA

Official Taobao
BAINA A |k

— |
. u L} -
https://3rhk.world.tacbao.com https://3racing.shop http://www.3racing.com.hk




Specification / BB#IEEIHE

BEFORE YOU START

Before building and operating your KIT-SAKURA D5S Lite , you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.
Make sure you review this entire manual. We cannot accept your KIT-SAKURA DSS Lite for return or exchange after it has been partially or fully assembled.

HHHIITHHIIC

KIT-SAKURA DSS Lite DEIT CERIES BR1ICIE &S IRIFIEREBURGRAE Z EFHMH B RO TERL THY BBLE NI A—DZBF 2L, 5V EHRL
HTFEV, 2 TCDIETEF L BFHACHEOCTERLTHS TV AV DAL TSI FEL, BIREBEDLEARZ B CHBTEEHBHH D FELY, BamD—ER,
FWNRFETHEEIL BV ELS RADIEPIRMEEF I TEELADT . CTEILEVEYE,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEFANDTR—

R ICBE T BRAED BURDHRBRIE D OB L THYE IO A DBRRICTERD S 55 A IEHTERICIRACING Y R— FF— LD A—)U jp@3racing.com.hk (B4t
IS ICTHATEVEY, £ DU TH A bhttp://www.3racing.com hk TIEEFIEE . Y b7 v TOERL. A T3 FIWN—Y RUZDMOBERDEREETE
Wt E 9, B E B ERICKIFE K THIAWRIF 2 LS TEBRYMISNZLE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-SAKURA D5S Lite . Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

RZERE

BROHEHILCETIFRIET ZR0ICH BURGFABE ZHEFHH GO C REBEBICHRV T ELV BURGAZ R EFHRBIIDHFICEVN T WO THLBBTESLSICHHEDL
BHTEV REDMREEFEIR T BT28IT. KIT-SAKURA D5S Lite ERD 7Y FJ L — RV 1) —ZXERE L TEVE Lz, B=& D&M BRACINGT v I L— RS54 U4t
D) ZHERNCENETERBEDRIET T CICGLBYET. BEEIFEREIC HVIEBENICRRZCBATHE 2 TORBEKMA O BERILP.

B DRIFRGGEZTRAR TSI EIBRIET,

Included ltems / ®@IcEE717L Specifications / BERIN Y% :
Overall Length/£E : 332mm Chassis Only
#5000 EENRTRSS L LU 4100 siicone O Overall Width/£1g : 192mm
0“ #5000 ) AVAFA IV Oil #100 ) aVAAIL
Overall Height/£&: 82mm
Wheel Base/HRA—)Lb X=X : 210mm
Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/£ffE& : Approx 1200g
SEARAVREHEAE / vy b Ty TR/ Y b Ty TEHHBE / FTL VA ER
. . = . http://www.3racing.com.hk
English Version / SE58HR: https://3racing.shop Contents / Eﬁ
.Icpanese Version / E*EEHE http://www.3racing.com.hk
BRI hitps://3racing.shop
1. Gear Differential Assembly / ¥ 77 7DHHF - - - - - -~~~ __ 3
. -~
Tool ReqU|red / M;t‘.’“}_lb o 2. Front And Rear Suspension Arm Assembly / 7O F & U7 HRA7—LOBHF ----4 - 6
3. Front And Rear Bulkhead Installation / 70> F & U7/\ILI ANy FOBfFF - - - - - 7-8
}gm ieﬁ:p@r;mh 4. Upper Deck Installation / 7y /I\—F v OBYHF - - - - - - ____ 9-10
2.0mm Hex Wrench
2.0mm ABLYVF 5. Drivetrain Installation / BREH A 7 LORFF - ----------—---~—~—~—---~-~-~———- 1
2.5mm Ball Driver Hex Wrench
2.5mm AAR—ILRS AN~ 6. Steering Servo Assembly / —ROBHF - - - ------- - 12
4.0mm Phillips Screwdriver
4.0mm FSRESA8— 7.Rear Shock Tower Assembly /)73y 927 —0BfHF 13
5.5mm Nut Driver
5.5mm FyEESA/8 8. Front Upper Arm Installation / 70>/ b7y IN\—F—LOBYHF - - - - —--———---- 14
9. Front And Rear Knuckle Assembly / 70> F & U7Fv2IVOBFF - - - - - 15-16
< 10. Oil Damper Assembly / A IVEY IN—DBRfHF -~ 17 -19
11.RC Unit Installation / RCI =Y FDER(HF - --------------——————-—- 20 - 21
PLIERS WIRE CUTTER N
TS5 4— T —Hya— 12. Front And Rear Body Post Assembly / 700> b & U7 R 74— KA FOEMSS - - - 22 - 23
13.Tire Set Assembly / 2/ ¥y bOBIHF - - 24
— 14. Parts Include / B @lcEHZ/IN—YBAG1&2 - 25
HOBBY KNIFE SCISSORS 14. Parts Include / ®GIcEHB/N—YBAG2&3 - - - - —— - 26
HyR— 3EH
14. Parts Include / B@lcEHB/N—YBAG3&4 - 27
/ 14. Parts Include / ®RICZHB/N\—Y BAG4&S5 - - - - 28
BODY REAMER TWEEZERS
RFq—)—<— otk 14. Parts Include / R@ITEHZ/N\—Y BAG6 &7 &8 - - - —————————————— -~ 29 - 30
15. Setup Sheet/ €y b7y Fo—b - 31-32
CA GLUE THREAD LOCK : N 5 —y
CA Cas— TL B fpvey 16. Spare Parts & Optional Parts / ZN7/\—Y & #T>aFIbiN—Y 33-35
17. Gear Ratio Chart/ ¥ 7L YA Fvob 36

-2-



u ‘ Watching the Gear Differential Assemble click here ‘

1. Gear Differential Assembly / 7777 DB {Fi+

M2 x 9.8mm Pin (2)
B== ), x98mmE> ()

M3 x 8mm Flat Head Screw (4)

P5 O-Ring (2)
P50U>7 (2)

10T Metal Bevel Gear (4)
TIVEARRNIVET (4)

2

—— 18T Metal Bevel Gear 0.8 Pitch (2)

S 18TANILET0.8E Y F (2)

M3.6x9.5x0.2mm
Spacer (4)
AN—1— (4)

M5.1x15.4x0.3mm
Spacer (2)
ANR—1—(2)

#5000
Oil

#5000 Silicone Oil
#5000 > aA>F LIV

3.5mm Cross Pin (1)
3.5mmZ7AaXEV (1)

y | M10x 15 x 4mm Bearing (2)

UM1OX15x4mm’\“7’U V5 (2)

Differential Outer Joint (2)
TITIR—=T34V k()

Gear Differential Gasket (1)
FTTFITHRTY (1)

ot

39T Bevel Gear (1)
39T RNJLF7 (1)

Gear Differential Housing (1)
FTTFINTIIVT(1)

M3x8mm 75w bAY FXT 1) 21— (4)

Step 1 .7 Step 2

7 Differential Outer Joint
FTITIE—=TaA Uk

7
s

GREEN SLIME

(Not Included)
GV=Y RS54
(HaRlikEEh
THYUELA. )

Differential Outer Joint
FTITIE—TaqAUk

s/

Gear Differential Housing
FTTINOIVY

M5.1x15.4x0.3mm

v
GREEN SLIME

Spaser 39T Gear Differential Cover (Not Included)
AR=Y= o 3TETFIAN- Aol

P50-Ring THYEEA. )

P50 5 s

v
M2 x 9.8mm Pin 4

M2 x 9.8mm £ 7 M5.1x15.4x0.3mm
/ Spaccer
/ AN—H—

s P5 O-Ring .

18T Metal Bevel Gear 0.8 Pitch g PsoU»7
P o 7 18T Metal Bevel Gear 0.8 Pitch ili i
18TAN, 770.8E et € d #5000 Silicone Oil

WFT08EYF . < 18TANILF770.8E Y F #5000*‘/“')3“/71‘"'(”/

M2 x 9.8mm
Pin
(<%

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

BTNV F T ERYHFTE LTI, AROKSIC18TRANILFT
EHREBEE)AVFAIWETINI IV TDHRITANTLFEEL,

10T Metal Bevel Gear
10T 7 ILERNILET -

3.5mm Cross Pin
3.5mm o OREY

10T Metal Bevel Gear

10T ZIVERNIVFT

Step 4 | Step 5
|

#5000 Silicone Oil
#5000 Y aVF AV

M3.6 x9.5x0.2mm
Spacer
AR—H—

M3.6 x 9.5 x 0.2mm

=

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TAN)LF 7 ZELY {13 & LTiRIC,
ERO&SIC/OREYEHERIEES A IVE
TINTIVTDRITANTLEEL,
ANIVFTORICRENTBERY X578

IKT7D8=J34 7 b2 ERLTLREEL,

M3 x 8mm
Flat Head Screw
7Zv ANy RFRY)1—

M10x 15 x 4mm
Bearing
NFUVY

Gear Differential Gasket
F¥TTIHRTY b

M10x 15 x4mm

Bearing

7Yy
Assembled View
#H1I




u ‘ Watching the Front And Rear Suspension Arm Assembly click here ‘

2. Front And Rear Suspension Arm Assembly / 707+ & U7 A7 —LOW T

AIYa—

M3 x 6 x Tmm Spacer (4) ' .
M3 x 6 x Tmm AX—14— (4)

O{m
Fiber Rear Upper Arm Stiffener B(178mm)
4.8mm Ball Stud L=5 (2) FRP U777y I\—7 — LA F 73— B(178mm)
4.8mm A—JbRAZ v FL=5(2)
[ ]
M3 x 46mm Pin (2)
M3 x46mm EZ (2)
Fiber Rear Upper Arm Stiffener A(178mm)
1 FRP U7 7 v IN—T7 —LAF 77— A(178mm)

Rear Suspension Arm (2) M3 x 6mm

17 —_ Flat Head Screw
)T HRT — L (2) TSy bAy KRS Y 21—

@ Rear Suspension Arm / V77 -3 R7—L Rear Suspension Arm
VT7HRT7—L
Left / &Rl
I M3 x 6mm Outer Rear Suspension Arm
Flat Head Screw TOR—=VTHRT—L
M3 x 6mm FIaEHead Scre\fy (12) A
M3x6mm 75w bAY FXT1) 2—(12)

Assembled View
Az A

Outer Rear Suspension Arm (2)
TOR—=VTHRAT—L(2)

M3 x6x Tmm
Spacer
AN—H—

M3 x 46mm

gﬂp3az;x Tmm Pin
AR—H— e~

Fiber Rear Upper Arm Stiffener A(178mm) (2)
FRP U7 7w IN—7 —LRAF7F— A(178mm) (2)

il

Fiber Rear Upper Arm Stiffener B(178mm) (2)
FRP U777 v IN—7 —LAF7F— B(178mm) (2)

4.8mm Ball Stud L=5
4.8mm R—)bRZ Y FL=5

Assembled View
= RyA|

Note : Please repeat steps for Right Side assembly.
THEE BIABOMILIER T Y TERELTEEL,

-4-



2. Front And Rear Suspension Arm Assembly / 707+ & U7 A7 —LOW T

| BAG 2 |
S

M3 x 6mm Flat Head Screw (8)
M3x6mm 75w bAY RX71) 21— (8)

M3 x 12mm Set Screw (2)
M3x12mm+ty X7 a1—(2)

O
4.8mm Ball Stud L=5 (2)
4.8mm R—JVAZY FL=5(2)

Ol

M3 x 6 x Tmm Spacer (4)
M3 x 6 x Tmm AR—1— (4)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AN—14—(2)

Separate Suspension Mount (4)
ENLA M ARY 3TV (4)

4.8mm x 12mm Ball End (2)
4.8mmx 12mm R—JLI >V F (2)

M3 x 46mm Pin (2)
M3 x46mm E> (2)

Front Suspension Arm (2)
707 bRT7—L4(2)

Main Chassis (1)
XM v—(1)

Front Suspension Arm / 7> k- 527 —L

Left / Z=fl

M3 x6x Tmm
Spacer
AN—H—

/Q—w«m\

4.8mm
Ball Stud L=5
R—IVAZ Y FL=5

M3 x 6 x 2mm M3 x 12mm
S acer Set Screw
p £y bRIYa2—

ANR—Hf—

4.8mm x 12mm
Ball End
R—=IVITVF

Front Suspension Arm
AV MRT =L

6.0mm
M3 x6x Tmm
Spacer
ANR—H—
M3 x 46mm
Pin
(<%

Assembled View
AR

Note : Please repeat steps for Right Side assembly.
AR BIABOEILIERA Ty TERVIRLTIZEL,

)

Separate Suspension Mount
TN FFRRY Y3 VIIVE

/

Main Chassis
AV ¥ —

M3 x 6mm
Flat Head Screw
7Y Ny FRI)1—




2. Front And Rear Suspension Arm Assembly / 70+ & U7 H A7 —LORfTi1

| BAG 2
o

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w bAY FRX71) 21— (2)

It

Front Suspension Mount FF0 ° (1)
7OV ATV MFFO0T (1)

It

Rear Suspension Mount RR 2.5° (1)
U795 A7 FRR25° (1)

Front / 7Ok

Front Suspension Mount FF 0 ° Note: After the suspension arms are assembled, they should be
Jav F‘rﬁ)'17'7‘/ kFFO® able to move up and down freely.

THEHE I YRT-LORMIHBERLELRES. ETOBESE
AL—RFBTENBETY,

M3 x 6mm C

Flat Head Screw AssembIEd VieW 5
43I

7Y Ay RFRY)a1—

i R Note: After the suspension arms are assembled, they should be
Rear Suspension Mount RR 2.5 able to move up and down freely.
V79 AUV FRR2S

THEHER YRAT—LORMIHAERLELES. ETOBESE
AL—XTBTEDNBETY,

(

M3 x 6mm

Flat Head S o

e e 2 Assembled View 5
43I

-6 -



u ‘ Watching the Front And Rear Bulkhead Installation click here ‘

3. Front And Rear Bulkhead Installation / 78/ F & U777\ IV Y FOETLF

M3 x 8mm Set Screw (2)
W M3x8mm -ty FRY1)a1—

\-J:h]mm“ 4.8mm Ball Stud L=5 (3)

4.8mm R—JVX &R K L=5(3)
M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm 7+ k (2)

M3 x 6 x 2.5mm Bearing (2)

M3 x6x25mmAN7 Y25 (2)

M5 x 8 x 2.5mm Bearing (4)

/) M5 x8x2.5mm A7) >45 (4)

Ol
Ol

)

M5 x 6.5 x 2.5mm Brass Spacer (2)

5mm Countersink Washer (2)

SmmATFT7ITTvIv—(2)

M3 x 6mm Flat Head Screw (8)

M3x6mm 75w bAY RV 1) 21—
M3 x 8mm Flat Head Screw (4)
M3x8mm 75w bAY FRXY ) 21—

o
Ol

M3 x 10mm Button Head Screw (2)

M3 x 6 x 1.5mm Spacer (2)
M3 x 6 x 1.5mm AX—1—

)

M8 x 10.5mm Steering Post (2)
M8x10.5mm X777 UV T KRR

k

M3x6x1.
Spacer
AR—H—
Front Upper Shock Tower (1)

ZAVE7yN=2avya7—(1)

Steering Arm-A (1) /B (1)
ATFT7VVT7—L-A(1)/B(1)

Remarks: Trim
Out As Shown

Cut/Av b+

o v.Jo ™.

Front Bulkhead A (1)
7O FNIVIAY F—A(1

7

Front Bulkhead B (1)
Za> bNIbI ANy F—B(1)

Steering Bridge (1)
ARFT7ITTI)vI (1)

M5 x 6.5 x2.5mm 75 RAAN—H%—

M3 x10mm RZUAY FX7 1) 21—

Front / 700>k

M3 x 8mm
Flat Head Screw
T35y ANy RRI ) 21—

)

(8) 4.8mm /%_;

Ball Stud L=5
R—IVA& v FL=5

(4)

()

Steering Arm B
AFTIIT—LB

)

Lock Thread
(Not Included)
) *x¥Ovy

~ MEIEEEN
| TBYERA. )

Ball Stud L=5
F—ILRRY K L=5

Front Bulkhead A

M3 x 10mm
Button Head Screw
REUANY FRIY1—

Front Upper Shock Tower

=
Steering Arm A

ARTTIVIT—LA

5mm Countersink Washer
SmMmRAFTIITTY Vv —

M3 x6x2.5mm
Bearing
7Y G

M5 x 8 x2.5mm
Bearing
7Y G

Steering Bridge
RFTFIVGTIY

4.8mm
I\N/IGtx 5x2.8mm Ball Stud L=5
u R v Fl=
Fwh  M3x6x15mm FoWAS KL=
Eyu M5 x 6.5 x 2.5mm
Brass Spacer

TIRAR—H—

M5 x 8 x2.5mm
Bearing
7Y G

M8 x 10.5mm
Steering Post

M3 x 8mm
Set Screw
v bRV

M3 x 6mm
Flat Head Screw
75y Ay RRY ) 21—

7aY NIy F—

ZAVETFYIN=Yav I RT—

RFTIUVIRR

Front Bulkhead B
7ar bNbIAy F—B

A

M3 x 8mm
Flat Head Screw
735y ANy RRY ) 1—

Flat Head Screw

77V Ny FRI 21—

1

M3 x 6mm

i

1

1)a—




3. Front And Rear Bulkhead Installation / 78k & U771\ IV Ay FORTLF

Rear Bulkhead A (1)
7NV ~y FA(1)

M3 x 3mm Set Screw (1)
M3x3mmty F RV U 1—(1)
M3 x 6mm Flat Head Screw (8)
M3x6mm 735w bAw FXT1) 12— (8) M5 x 10 x 4mm
Bearing
RT7UVY

M M3 x 10mm Button Head Screw (1)
M3 x10mm KEZ Ay FX5 1) 21—

O,

M5 x 10 x 4mm Bearing (2)
M5x 10X 4mm A7 Y > %5 (2)

Rear Axle Mount (1)
V7790 AIb7>7 (1)

*

13T Metal Bevel Gear (1
13T RANJILF7 (1)

e

14T Metal Bevel Gear (1
14T ANJIVF7 (1)

M6 x 23mm Post (1)
M6 x 23mm KR I (1)

——
Em———

M5 x 21.5mm Bevel Gear Shaft (1)
M5 x21.5mm ANJVET7 v T k(1)

D5S MR Lower Deck Mount (1)
D5SMRO7ZFvHFIU k(1)

Cut/Av bk

Rear Bulkhead B (1)
Y7 INILo Ny KB(1)

M Rear Axle Mount
U777 RV I b

M5 x 21.5mm
Bevel Gear Shaft
ANIVFT Vv T b

N

M

M3 x T0mm
Button Head Screw
REUAY FRIY1—

Assembled View

Rear Bulkhead A
UTZINIVI ANy FA

D5S MR Lower Deck Mount
D5SMROT7 7y UV b

Remarks: Trim
Out As Shown

M3 x 6mm
Flat Head Screw
75y ANy FRYY1—

N

M3 x 3mm Set Screw

Lock Thead
Lock Y Included)
Thead

xyavy
M3x3mmty FXY1) 21— (RcHAEn

e

TBYELA. )

M3 x 6mm
Flat Head Screw
75y ANy RRYY1—

S

14T Metal Bevel Gear
14T RN)VFT

M5 x 10 x 4mm
Lock Thead .
(Not Included) Bgarlng .
xyovy 7Y 5
(HEIETh
THEYELA, )

13T Metal Bevel Gear
1T RNIVFT

M3 x 6mm
Flat Head Screw
7Y ANy FRYY 21—

Rear Bulkhead B
U7 I~y KB




u ‘ Watching the Upper Deck Installation click here ‘

4. Upper Deck Installation / 7y /\—F v ¥ QO {FF

(BAG 3
o

M3 x 6mm Flat Head Screw (2)
M3x6mm 735w Ay FXT1) 21— (2)

o

M3 x 6mm Button Head Screw (4)
M3 x6mm KEZ Ay FXT1) 12— (4)

O

M3 x 6 x 0.5mm Spacer (1)
M3 x 6 x0.5mm AXR—14— (1)

MR Upper Deck Mount_Front (1)
MR7 vy IN\—=FTvH*Ior b _70OY (1)

Gyro Tray (1)
JyaakL—(1)

Upper Deck (1)
T7yIN—=TvFE (1)

M3 x 6mm

Button Head Screw
REZIANY RRY1) 21— UpperﬂDesk
TYN—FTvF

M3 x6x0.5mm
Spacer
AR—H—

M3 x 6mm
Button Head Screw
REIAY FRIYa1—

Gyro Tray
Jyq4abL—

MR Upper Deck Mount_Front
MR7yNN\—FvF*Iov b _7AVF

M3 x 6mm
Flat Head Screw
75y ANy RRY )1~

Assembled View
4037 X




4. Upper Deck Installation / 7y I\—F v ¥ QBRI {FHF
(BAG 3

o

M3 Lock Nut (1)
mM3gwvo+v k(1)

O

M3 x 6 x 0.5mm Spacer (1)
M3 x 6 x 0.5mm AX—1— (1)

Ol

M3 x 6 x 2.5mm Spacer (3)
M3 x6 x 2.5mm AX—H— (3)

=

M3 x 6mm Button Head Screw (2)
M3x6mmiRZUANY FXT1)1—(2)

(i

M3 x 10mm Button Head Screw (3)
M3 x10mm RZ Ay R 1) 21— (3)

Thmmmm

M3 x 12mm Button Head Screw (2)
M3 x 12mm REZ Ay FXT1) 12— (2)

A

M3 x 18mm Button Head Screw (3)
M3 x18mm RZ Ay KXI1)a—(3)

Upper Deck
TYN=TvF

M3 x 6 x0.5mm
Spacer
ANR—H—

M3 x 6mm

Button Head Screw
& ks AvERZUI-

Note: The 14T Metal Bevel Gear
with Set Screws is behind.
TEE I ANVEFTOFEICT
EBECREEL, €Y FRY
Y 1—HHZRD14TANIL
M3 x 10mm FTFIEUTORETT,
Button Head Screw
REUANY FRY)1—

\

Motor Mount (1)
TE—42—<UVr(01)

M3 x 10mm
Button Head Screw
REIANY FRIY 21—

Upper Deck (1)
TyIN—7TvF(1) M3 Lock Nut
M3avo+v b

~ M3 x6x2.5mm
Spacer
ANR—H—
M3 x 18mm

Button Head Screw
REUAY FRY)1—

Note: M3 x 1T0mm & M3 x 18mm Button

Screw (4pcs) does not need to be tighten

as shown in the above diagram.

TEE C @RIOM3 x 10mm & M3 x 18mm
RELANY FRT ) 21— 3T

\ EHVESICTERREEW, /

M3 x6x2.5mm

S ‘ M3 x 12mm
;Ef\ccirﬂ_ Motor Mount Button Head Screw
E—H—TYVR REUANY RX7Y 21—

-10 -



5. Drivetrain Installation / EEEh/ X 7L DEY{TLF

M3 Lock Nut (1)
M3y oFv k(1)
M3 E-Ring (2)
M3EU>5 (2)
M2 x 9mm Pin (1)
M2 x9mm E> (1)

m M3 x 3mm Set Screw (1)
M3x3mmtwy F XY 21— (1)

M4 x 6 x 3mm Spacer (1)
M4 x 6 x 3mm ANX—4— (1)

=

M3 x 5mm Button Head Screw (4)
M3 x5mmKRZUANY FAT1) 21— (4)

o

M4 x 8 x 3mm Bearing (1)
M4 x8x3mm A7 >4 (1)

O

M5 x 8 x 3mm Bearing (1)
M5 x8x3mm A7) 5 (1)

HO

M5 x 7 x 8mm Brass Spacer (1
M5x7 x8mm 75 RANR— *j'— (1)

i

14T Metal Bevel Gear (1)

 —

M4TRNIVFT (
Gear Adaptor (1
FTTETR— ( )

RR Main Shaft (1)
XL v T (1)

48 Pitch Spur Gear 83T (1)
48 £ F 83T RIN—F7 (1)

M3 E-Ring
M4 x 8 x 3mm M3EY > M3 x 3mm
Set Screw
ty F XY Ja1—

SRy 4
< 11
/0\

M4 x 6 x 3mm
Spacer
ANR—H—

‘

14T Metal Bevel Gear
4TRNIVFT

M3 Lock Nut
M3avo+v bk

M5 x 8 x 3mm
Bearing
7YY

RR Main Shaft
ALV % T+
M5 x 7 x 8mm
Brass Spacer 48 Pitch Spur Gear 83T

M2 x 9mm Pin

M2 x9mm E>

VALY

Assembled View

TIRAR—H—

48 £ F 83T RIN—F7

Gear Adaptor
¥TTETR—

M3 x 5mm
Button Head Screw
REIAY FRZY1—

mote: When installing the Main Shaft, \
please make sure that the thread
protrude Tmm from M3 Lock Nut.
TEE A YT Mm3ay 77
v FEBSHBE. TmmDRY
WWEEDESICLTLIEEL,

Tmm

=11 -




u ‘ Watching the Front And Rear Shock Tower Assembly click here ‘

6. Steering Servo Assembly / H—ROH{FiF

M3 Lock Nut
M3IavoFv b

(G 4 | 6Ac 3)
o

M3 Lock Nut (4)
M3IOvo+v k(4
O
4.8mm Ball Stud L=5 (1)
4.8mmiR—JVAZ Y FL=5(1)

e

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ ANy KX 1) 21— (6)

4.8mm Ball Stud L=5
4.8mm R—

Upper Deck
TYN=TyF

U

5mm Servo Spacer
5mm H—RAR—H—

4.8mm Servo Ball End - 10mm Offset (1)

4.8mm B —RAR—JVTV F-10mm A 74 k(1)

1

M3 x 12mm Flat Head Screw (4)
M3x12mm 75w bAY KXY 1) 21—
(Ev o34 XDER) 4)

4.8mm x 16mm Ball Cap (1)

4.8mmx 16mm K—)bF v v 7 (1 M3 x 12mm

Flat Head Screw
TIY ANy FRY ) a1—
(Ev o414 XDER)

M3 x 6mm
Button Head Screw
REIANY FRIYa1—

T
|

.i

5mm Servo Spacer (2)
S5mm H—RAR—H—

Servo Saver 23T (1)
H—Rte414/\—23T(1)

50mm Turnbuckle (1)
50mm Z2—>/\v )b (1)

Upper Deck (1)
7vIN—T v FE (1)

JWRZY FL=5

Assembled View

A3

Servo Saver 23T
H—REA/\—23T

/QA’

r

M3 x 6mm
Button Head Screw
REUANY FRY)a1—

Servo (Not Included)
H—RERIEEENTEYEEA. )

Assembled View
4037 X

50mm Turnbuckle
50mm Z—>/\v )b

4.8mm Servo Ball End - 10mm Offset 4.8mm x 16mm

4.8mm H—KRR—IVTVF Ball Cap
-10mmF 7w b K—=IbFrv 7
34.6mm
Assembled View
43I

Note : After steering system is assembled, it should be
able to turn freely.
TEE I AT TV IV AT LOBMIIHER LE L5,
BHEERAL—XTRIENBETY,

-12 -



7. Rear Shock Tower Assembly /)77 3927 —OM{HF

D D)
e

M3 x 6mm Flat Head Screw (4)

e

M3 x 6mm Button Head Screw (6)

e

M3 x 8mm Flat Head Screw (6)

Ol

M3 x 6 x Tmm Plastic Spacer (4)

-

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mmiR—IVAZ Y F(2)

M6 x 23mm Post (1)
M6 x 23mm KX k (1)

Q=

Upper Linkage Mount (2)
TYNN=UV5r—=IIT2 b+ (2)

A

Bulkhead Cover - A (1
NIV A~y I~73/\— -A )]

A

Bulkhead Cover - B (1
VAV 2720\ I~73/\— - B 1)

Rear ESC Mount (1)
Y7ESCROU VR (1)

M3x6mm 75w bAY RV 1) 1—

M3 x6mm KEZ ANy KXY 21—

M3x8mm 75w bAY KXY 1) 1—

M3x6x1mm 7S AF v I AXR—1—

4)

(6)

(6)

(4)

N el

Rear Shock Tower (1)
U72avo27—(1)

Rear / U7 M3 x6x Tmm

Plastic Spacer
TSRFYIR

Bulkhead Cover - A
NIV A~y FAN—-A

Upper Linkage Mount
TYN=DIr—I9 7 b+

. 4.8 x5x4mm
=- Ball Stud
R—IVA&Z Y F

M3 x 8mm
Flat Head Screw
73v ANy RRI)1—

Note : Please repeat steps for Right Side assembly.
THER BIAMOMIIERT Y T EERLTIEEW,

M3 x 8mm
Flat Head Screw
735y ANy RRY Y 1—

“_

Assembled View
I

! Rear Shock Tower

M3 x 6mm
Flat Head Screw
75y ANy RRY Y 1—

Assembled View
#ZH5T ¥

M3 x 6mm
Button Head Screw

RavAy KoY 21— —

M6 x 23mm
Post

7

M3 x 8mm
Flat Head Screw
753y ANy RRI ) a1—

U723avy27—

M3 x 6mm
Button Head Screw
REUANY FRY)1—

Rear ESC Mount
Y7ESCRU Vb

M3 x 6mm
Flat Head Screw
75v ANy FRIY 21—

13 -




u ‘ Watching the Front And Rear Knuckle Assembly click here ‘

8. Front Upper Arm Installation / 70> ;77 IN—7— LOH{TLF

e

M3 x 8mm Button Head Screw (2)
M3 x8mm REZ Ay FXI 11— (2)

(g

M3 x 10mm Button Head Screw (2)
M3 x10mm RZA\Y FXT1) 21— (2)

18mm Turnbuckle (2)
18mm Z—>I\v 27U (2)

Ol

M3 x 6 x 3mm Spacer (2)
M3 x6 x3mm AN—14—(2)

Ol

M3 x 6 x 3.5mm Spacer (2)
M3 x 6 x 3.5mm AX—14—(2)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JVIT Y K (2)

M3 x 42mm Pin (2)
M3 x42mm E> (2)

~

Front Upper Arms (2
ZaY b7y IN=T —A

m
e e

Upper Suspension Mount 45mm (2)
Ty IN—HY Ik 45mm (2)

Front / 7>k SMp3a>c<esrx3.5mm
AR—H—

( Front Upper Arms
7Y 7y IN=T—L
M3 x6 x3mm
Spacer /
ANR—t—
M3 x 42mm Pin
M3 x42mm £~

Note: The front and rear screws of the Front Suspension
Arm are different as shown in the diagram below .
THEHE C@EROT Y IN—Y AT T MY FF
BRV)1—DREFENET,
M3 x 10mm

18mm Turnbuckle
18mm 22—\ 7L
Button Head Screw

REYANY FR7Y1—

4.8mm x 16mm

M3 x 8mm
Button Head Screw BallEnd
REUAY FRY) 21— A=WV F .
Assembled View
#H3r
Note : Please repeat steps for Right Side assembly.
THEEBIAMOMILIFRT Y T ERVBRLTIEEW,

-

Upper Suspension Mount 45mm
7YIN—H AT bk 45mm

>

Upper Suspension Mount 45mm
7y IN—H ATV b 45mm

/

Assembled View

VA

Note: After the suspension arms are assembled, they should be
able to move up and down freely.

TEER I YRAT—LOBMAIHERLELES. LTOBE:E

AL—RTBTEDBETY.

-14 -




9. Front And Rear Knuckle Assembly / 7O F & Y77+ 7 IVORHF

M3 Lock Nut (2)
M3Ov o+ k(2

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x 6 x 1.5mm AR—1f— (4)

-

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—ILAZ Y K (2)

O m
4.8mm Ball Stud L=5 (4)
4.8mm RK—)VX &y R L=5(4)

M3 x 16mm Set Screw (2)
M3x16mmty X7 21— (2)

18mm Turnbuckle (2)
18mm Z—>1\v 7))l (2)

ol

M6 x 10 x 3mm Bearing (4)
M6 x 10X 3mm X7 > 5 (4)

¥

4.8mm x 12mm Ball End (4)
4.8mmx 12mm R—JV T F (4)

|

KPI Outer Shaft (2)
KPIZ7 72—+ 7 b (2)

KPI Outer Shaft Hub (2)
KPI7 92— %7 FINT (2)

Y

KPI Steering Block - L (1)
KPIRF7U>5 70y -L(1)

KPI Steering Block - R (1)
KPIRF7U>571v %9 -R(1)

Front Knuckle / 7> k-Fv21b

M3 x 16mm
Left / 24l Set Screw
- Yy bRV Ja1—
4.8mm Ball Stud L=5
48mm R—JVX&Z v FL=5 ) 4.8mm

M3 x6x1.5mm \L .
Spacer

ANR—H—

M3 x6x1.5mm
KPI Steering Block - L

Spacer
AN—H—
KPIZFZ7YU>5 70y 7 -L

4.8x5x4mm ‘
Ball Stud ‘ M3 Lock Nut
R—IVAZ Y K m3govs+v b

4.8mm x 12mm
Ball End
R—IVIV K

4.8mm x 12mm
Ball End
R—IVITVF

18mm Turnbuckle
18mm Z—> I\ I 1L

1
Om-m0 x:

Assembled View

%ﬂﬁ/

Ball Stud L=5
D/rﬁ—;bxa‘y FL=5

KPI Outer Shaft

Note: The length of the Ball Stud
KPI7 2= %7 b

is different as shown in the
left diagram.
THEB KPIRTT7YYITAvY
ICEYfHF B R—IVRZ Y
FOREIGENET.

M6 x 10 x 3mm
Bearing
NT7IVYT

M6 x 10 x 3mm
Bearing
~7IVG

KPI Outer Shaft Hub
KPIZ 92— %7 FINT

Assembled View
4037 X

Note : Please repeat steps for Right Side assembly.
TR BIAROMEILIERA Ty TEBVRLTEE L,

Assembled View
4037 X

Note: After the suspension arms are assembled, they should be
able to move up and down freely.

TEE I YRAT-—LOBFIHNERLE LS. ETO#BHEE

AL—RXFTBTEDNBETY.

-15 -



9. Front And Rear Knuckle Assembly / 70/ F & U7+ 71V OB FF

M3 x 3mm Set Screw (2)
M3x3mmEy F X7 1—(2)

e

M3 x 8mm Button Head Screw (4)
M3 x8mm RZUA\y FXT1) 21— (4)

e

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—JVAZ v K (2)

M8 x 10 x Tmm Plastic Spacer (4)
M8x 10x Tmm FZ X F v ¥ ANR—H— (4)

0.

M6 x 10 x 3mm Bearing (4)
M6 x 10 x 3mm N7 1) >4 (4)

18mm Turnbuckle (2)
18mm Z2—> 1Ny 77U (2)

—— —
M3 x 26.4mm Pin (2)
M3 x26.4mm E> (2)

4.8mm x 16mm Ball End (4)
4.8mmx 16mm R—JLIT > K (4)

KP1 Outer Shaft Hub (2)
KPIZ7 72— %7 bINT (2)

Rear Hub Carrier Upper Linkage Plate L (1) /R (1)

Rear Hub Carrier (2)
U7INTF+¥1)7(2)

+~

Universal Shaft - 36mm (2)
A==+ 7 | -36mm (2)

YTZNTFY VT TyiN—=U2r—IFL—FL(1)/R(T)

Rear Knuckle / U7Fv21b

Left / =@

4.8x5x4mm
Ball Stud
R—IVRZ Y F

Rear Hub Carrier Upper Linkage Pla

UTPNTFv VT TyN—=)2r—IFLb—FL

M8x 10 x Tmm
Plastic Spacer

TIRF VY ANR—H—

M3

te L

M6 x 10 x 3mm
Bearing
TV
KPI Outer Shaft Hub
2 »  18mm Turnbuckle
KPIZ7 92— %7 FINT 18mm Z—> Ny b

4.8mm x 16mm
Ball End
R—IVIVF

4.8mm x 16mm
Ball End
R—IVIVF

Note : Please repeat steps for Right Side assembly.

TERRAROBEILIER Ty T RIRLTEE L,

Note : After installing, it should be

to move up and down freely,
THEHE I YRAT—LORFIFHTERL
FLfc5. LTOEBEZRL

—XTBTENLETY.

able

x8mm

Button Head Screw
REIAY FRIYa1—

©

M6 x

M8x10x Tmm
Plastic Spacer

TSRF Y Y AR—H—

Rear Hub Carrier
UTZNTFv )7

Bearing
NTIVYT

10x3mm

Universal Shaft - 36mm
ANV v T k -36mm

Assembled View

#H3IN

Note : Please repeat steps for Right Side assembly.
AR ABOMBILER T Y TERELTLEE L,

)

et X 2

5.7mm

Assembled View

AN

M3 x 26.4mm

<

ARy

M3 x 3mm
Set Screw
Yy bRV VUa1—

Assembled View

-16 -




u ‘ Watching the Oil Damper Assembly click here ‘

10. Oil Damper Assembly / 1 IL5 > 1x\—DE {1+

2.5 x 6 x 0.4mm E-Ring (8)
25x6x0.4mmED >4 (8)

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mmOY > % (4)

(4 " O-Ring Cover (4)
\ L 0T HIN—(4)

Shock Piston (3 Holes) (4)
2avIEXMYBEKR—IV) 4)

#100 Sliicone Qil
#oo>)arvx—Aiv

4.8mm x 10.2mm Ball Cap (4)
4.8mm x 10.2mm R—JbF ¥ v 7 (4)

Shock Silicon Cap (4)
YavyyyavErv 7 (4)

Damper Upper Cap M14 x0.7mm (4)
AV IN=T v IN—F ¥ v T M14x0.7mm (4)

A

M3 x 28mm Shock Shaft (4)
M3x28mm <> av o+~ (4

ol

Bottom Cap (4)
RhLFvv 7 (4

Ol

Adjustable Ring (4
AAEY T (4)

(' [

Oil Shock Body (4)
FAIVYa3vIRT 1 (4)

GREEN SLIME
(No!ln(ludedi

GY—Y2F

(B IleSihT?:Ui&iu )

Shock Piston (3 Holes)
YavIERMYEER-IV)

2.5x6xo.4mm/6\, M3 x 28mm
E-Ring Shock Shaft O-Ring Cover
EUTY Yav v T b 0V ThI=

- Wy,
Note: Please use the cutting
tool to remove flash as M14x0.7mm /
shown in diagram below. Damper Upper Cap
TR R—VERL—XICY | VN7 YN—FeyT
Bfcéb. hyB2—THEY
N=TFyvIN\—=FrvTD
NyzEAWNTLEIES
BLOWTT
Shock Silicon Cap
vayyy)aviev S

INCORRECT

TIERE

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.

YayvIRTF4—Icvay o) aAVF vy TERYMITZ EEE.
LPEOFAIVHRNE T, ThIZEEDKRTY.

Bottom Cap
RELFvrvT

2.5x6x0.4mm
E-Ring
EVVYT

M2.9x 1.9mm
0O-Ring
oyvy

ORRECT

Adjustable Ring
AREY Y

Oil Shock Body
FAIWYavIRT«

4.8mm x 10.2mm NCORRECT

Ball Cap
R—bFvy 7

Please pre-thread the ball end hole by using a M3 screw.
2)AVF LIV EANBHEIC. KICM3RAEYTY—IVEES T,
—ER—IF vy TR—IVTZ Yy TLTLEEL

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram
to the left.

Y3y v T RESIVT. ERMBY IV IRTA—DRETICLTTEL,
FEHICVav IV v T MESIVT. Y3 v IFAMIVEERITRTDLSITEALTLIEE L,

#100 Sliicone Oil
#100 ) aAVF 1)V

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
b by INFEHNBESIE. EX PV ELTIBELTTEL. KL ELEZET.
EX b OBEBEGETTTEN,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavIIYv 7 bESIVT. ERM DY avIRTADRETICLTTEL, HE
ThhE. YavIFMIVEHELTTEL, KEHHNZEL3IIC. 54<50Wavy
EBEVTTEL,

4. Install silicon cap at an angle as shown in diagram below and bleed out any excess oil.
a3y oY) aAVF vy TEHDIS. Y3 v IRT 4 —ICBIFIFTTEL,
DREOFLIVHDFNTREDHDEEDRR T,

5.Fully tighten the cap and clean off any excess oil.
Frv TR LoMYRYHIIZEEDDT. BNIACIVEES>TTEL,

CORRECT
IERE

-17 -




10. Oil Damper Assembly / 1 IV5 > IN\—DH{FLF

e

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w bAY FXT 1) 21— (2)

e

M3 x 8mm Button Head Screw (2)
M3 x8mm REZ Ay KXT1)a1—(2)

!

4.8mm Ball Hex L=5 (2)
4.8mm R—)b(73F) L=5 (2)

M1.2x 14
Spring

RTYY

x 34mm 12T

Shock Spring Base Cover 13.5mm

Ay IRTYVITR=ZH/N—13.5mm

Assembled View
4037 [N

<

Shock Spring Base Cover 13.5mm (4)
23y IRT) 2 GR—=2H/\—13.5mm (4)

MW

M1.2 x 14 x 34mm 12T Spring (4)
M1.2x 14x34mm 12T X 7)) > 5 (4)

g7

Front Shock Tower (1)
Zarvbkravoro—()

®

//
N

Front / 7Ok

M3 x 8mm
Button Head Screw
REUAY RXIYa1—

4.8mm Ball Hex L=5

/'

M3 x 6mm
Flat Head Screw

7Y ANy FRY)a1—

4.8mm R—)U(73F) L=5

Assembled View
Az A

Front Shock Tower
Zarvbtyavoai—

-18 -




10. Oil Damper Assembly / 1L 5 > I\—DE T+

o

4.8mm Ball Hex L=5 (2)
4.8mm R—JU(75/) L=5 (2)

s

M3 x 8mm Button Head Screw (2)
M3x8mmiKRZUAY FAT1)a1—(2)

Front / 7Ok

Assembled View
A=A

M3 x 8mm
Button Head Screw
REUAY FRIYa1—

4.8mm
Ball Hex L=5
R—IV(7"A) L=5

5

/

4.8mm
Ball Hex L=5
R—IV(7"A) L=5

Assembled View
Az lyA|

-19 -



u ‘ Watching the RC Unit Installation click here ‘

11. RC Unit Installation / RC. =y FOEV{FLF

BAG 7
o

M3 Lock Nut (2)
M3IOvo+v k(2

e

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w kAY FXT 11— (2)

i

M3 x 12mm Flat Head Screw (2)
M3x12mm 75w bAY FX71) 21— (2)

on

M5.5 x 5mm Hex Post (2)
M5.5 x 5mm AR~ (2)

Battery Stopper (2)
Ny TV—RbyIN—(2)

Fiber Battery Plate (1)
FRP/Nw 71— L— b (1)

a N
Remarks:

Only accepted
low profile
Battery max

high 21mm
. J

Battery Stopper
Ny TY=R b=
M3 Lock Nut

M3gv o+ b
Fiber Battery Plate
FRP/\Y FU—=FL—}

Battery Stopper
Ny FU—=ZbviIN—

$\ M3 Lock Nut

M3Igv o+ v b

M5.5 x 5mm Hex Post

M5.5 x 5mm "ARZR b \

!
‘ ‘7\ M5.5 x 5mm Hex Post
M5.5 x 5mm RAKRR b

Battery (Not Included)
Ny FYU— (HRRFEFATEYELA. )

A

Note : Trim it out when Battery
size incorrect.

TEE Ny TU—OH LB

AbiEVE. PLAy

FLTLIEEW,

M3 x 12mm
| — Flat Head Screw
75y ANy FRY) 21—

M3 x 6mm
Flat Head Screw
7Y ANy FRIY 21—

Assembled View
Az Ry




11. RC Unit Installation / RC1 =y FOEIW{FtF

M3 x 3mm Set Screw (1)
M3x3mmty F XY U1—(1)

e

M3 x 6mm Button Head Screw (2)
M3x6mmiKRZUANY FXT1)a1—(2)

ye)

48 Pitch 25T Pinion Gear (1)
48w F25TEZA VX7 (1)

Double Sided Sticky Tape (1)
mET—7 (1)

M3 x3mm
Set Screw
ty bRIYa2—

Power HD G1 Gyro (Not Included)
JvA0ORHREEFNTEYFEA. )

Double Sided Sticky Tape
WE>—7 TN

Motor (Not Included)
42— (BRREEFNTVELA)

48 Pitch 25T Pinion Gear
48Ey F2STEZ AV F7

\ J

M3 x 6mm

Button Head Screw
REAIANY FRY 11—

ESC (Not Included)
ESC (HBRITIEEFNTEYEEA. )

Double Sided Sticky Tape
\ET—7

Receiver

Ly—n—

(Not Included)
(HRBIBEFNTEVEEA. )

Double Sided Sticky Tape
mET—7

-21 -




u ‘ Watching the Front And Rear Body Post Assembly click here ‘

A m—t

12. Front And Rear Body Post Assembly / 70+ & U7 K71 —

M3 x 4mm Set Screw (2)
M3x4mmty F X7 1—(2)

S

M3 x 6mm Flat Head Screw (4)
M3x6mm 75w kAY RXT 11— (4)

e

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w bAY FXT 1) 21— (4)

e

M3 x 8mm Button Head Screw (2)
M3 x8mm REZ Ay KXT 11— (2)

M2.5 x 18mm Magnet (2)
M25x18mm<T % bk (2)

Magnet Disc (2)
BART 1R (2)

Front Body Post Bridge - C (2)
ZAVIERTA—RRAMITU YT -C(2)

Front Body Post Bridge - B (2)
ZAY bRT4—RALTU YT -B(2)

Front Body Post Bridge - A (1)
AV ERTA—RARITUYI-A1)

O 000000000

Cut/Ahv b

Front Body Post (2)

AV FRT—KRAK(2)

W

Upper Bumper (1)
7w IN—=INVIN—(1)

Bumper (1)
ININ—(1)

P8 0): 3517

Front / 7Ok

M3 x 8mm
Button Head Screw
REIANY FRY 11—

T\‘\‘

Front Body Post Bridge - B
7AY bRTFA—RKAMITVvI-B

Front Body Post Bridge - C

Upper Bumper

TYIN—INVIN—

Assembled View

#H3r
- N - Front Body Post
Note : Please repeat steps for Right Side assembly. e Syl
[ TR BSADELER Ty T ERVEL T, TRV EET AR

Magnet Disc
HATARY

M3 x 8mm
Flat Head Screw
77v Ny FRI) 21—

M2.5x 18mm
Magnet
RITxv b

Front Body Post Bridge - A
787 FRT7F4—KX b
TUvI-A

M3 x 6mm

Flat Head Screw
& — J5urRvEzova-

7Y bRF4—RAMT VU

M3 x 4mm

Set Screw

Yy bR 21—
M3 x 4mm
Set Screw
Y b ROV

M3 x 6mm
Flat Head Screw
7Y ANy FRI)1—

Y

v -C

Bumper
INVIN—
M3 x 8mm

Flat Head Screw
77Y Ny FRI)a1—

q—

-22 -




12. Front And Rear Body

o

M3 x 6mm Button Head Screw (16)
M3 x6mmiKRZ ANy FRXT1) 21— (16)

s

M3 x 8mm Button Head Screw (2)
M3x8mmKRZUAY FRXY 1) 21—

D

M3 x 8mm Flat Head Screw (2)

2

M3x8mm 735w kAY FXZ1)a1—(2)
Rear Body Post (2)
UT7RT4—KRAE(2)

M2.5 x 18mm Magnet (2)

M25x 18mm <7 % bk (2)

Magnet Disc (2)
BRT 1 X7 (2)

Post Assembly / 70k & U7 RT4—RA DT}

©) Equip 03 Drift Rim Patten

Equip 03 Drift Rim Outer Rim Cover (4)
Equip03 FUZ MU L TU 42— LAIN—(4)

Equip 03 Drift Rim Outer R|m (4)

Equip03 RUZ UL T o2—1) L\ (4)

RWD PC Tire (4)
RWD PCZ A ¥ (4)

Equip03 FUZ FU LNy

RWD PCTire
RWDPCZ A+

Equip 03 Drift Rim Outer Rim
Equip03 RUZ FULTIR—

UL

Equip 03 Drift Rim Patten . P "
Eguig 03 RYTZRYLINYTFY Equip 03 Drift Rim Outer Rim Cover

Equip03 FUZ R LT I2—1) LAN—

Magnet Disc
BMETARY

M3 x 8mm
Flat Head Screw
73y ANy FRIY 21—

M2.5x 18mm
Magnet
EEES AN

M3 x 6mm
Button Head Screw
REIAY FRT)1—

Assembled View
4B 37 [

Rear Body Post
U7RT A=K+

(4)

M3 x 8mm
Button Head Screw
REUANY FRY)1—

Assembled View
Az RyA]




13. Tire Set Assembly / 21 ¥ty FOEY{Fi}

o

M3 x 8mm Button Head Screw (4)
M3 x8mm RZ Ay KXT1)a1—(4)

ke )
f“v.rﬁg

M3 x 6 x 0.4mm Scratched Shim (4)
M3 x6x0.4mm X7 5 v F L (4)

ULty b
M3 x 6 x0.4mm M3 x 8mm

Scratched Shim
i - Button Head Screw
RIZYFYL ppyAy RRHZY 21—

Final Assembled View
g YA

-24 -



14. Parts Include / & &Ic

SHBIN—Y

10T Metal Bevel Gear (4)
10T ZIVEARNILFT (4)

18T Metal Bevel Gear 0.8 Pitch (2)
18TAZIUANILFT0.8E Y F (2)

Gear Differential Gasket (1)
FTTITHRTY (1)

Gear Differential Housing (1
FTTINIIVG()

P

M3 x 8mm Flat Head Screw (4)

M3x8mm 75w bAY FRXY 1) 1—

O

P5 O-Ring (2
P50U>5 (2

M3.6 x 9.5 x 0.2mm Spacer (4)
M3.6x9.5x0.2mm ANR—H—

O

M5.1 x 15.4 x 0.3mm Spacer (2
M5.1x15.4x 0.3mm ANX—4

39T Bevel Gear (1)
39T ANJLFT (1)

(4)

#5000
Oil

#5000 Silicone Oil
#5000 ) arvA1Ib

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

’,/' . ’.\\
/“

M10 x 15 x 4mm Bearing (2)
M10x 15 x4mm A7) > 5 (2)

—

Differential Outer Joint (2)
TFITIR—=I3a4V k()

3.5mm Cross Pin (1)
3.5mm7AaxEY (1)

FRP U7 7 v IN—=T7

FRP U777 IN—7

ﬂoa

M3 x 6 x Tmm Spacer (8)
M3 x 6 x Tmm AX—1— (8)

Ol

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm ANX—4— (2)

Fiber Rear Upper Arm Stiffener A(178mm) (2)
—LAF7F—A(178mm) (2)

Fiber Rear Upper Arm Stiffener B(178mm) (2)
7—LAFT7F—B(178mm) (2)

.

Rear Suspen5|on Arm (2)
D7HRAT7—

St

Outer Rear Suspensmn Arm (2)
—UT7HRT—

-ul—
-.-_

Front Suspension Mount FF 0 °
AV EFSFRAITIVMFFOC (1)

~

Front Upper Arms (2
ZAVETYIN=T—L(2)

Front Suspension Arm (2
707 bYRT—L (2)

| =¥ ¥

A 45
LS L 3

Rear Suspension Mount RR 2.5 (1)
Y7H A7 ERR25 (1)

-25.-




14. Parts Include / HRICEHBIN—Y

M3 x 6mm Flat Head Screw (22)

M3x6mm 73w bAY FXT1) 21— (22)

M3 x 12mm Set Screw (2)
M3x12mm+ty AT 21— (2)

@uil n

4.8mm Ball Stud L=5 (4)
4.8mm R—JVX R K L=5 (4)

M3 x 46mm Pin (4)
M3 x 46mm E =/ (4)

Main Chassis (1)
AL wT—(1)

4.8mm x 12mm Ball End (2)
4.8mmx 12mm R—JLT F (2)

Separate Suspension Mount (4)
INLA AR 3ROV (4)

 —

M2 x 9mm Pin (1)
M2 x9mm E>/ (1)

O

M3 x 6 x 0.5mm Spacer (2)
M3 x 6 x 0.5mm AX—1—(2)

Ol

M3 x 6 x 1.5mm Spacer (2)
M3 x6x 1.5mm AXR—1—(2)

Ol

M3 x 6 x 2.5mm Spacer (3)
M3 x 6 x 2.5mm AXR—H— (3)

OF

M4 x 6 x 3mm Spacer (1)
M4 x 6 x 3mm AX—4— (1)

M3 x 6 x 2.5mm Bearing (2)
M3 x6x25mmAN7 U5 (2)

M4 x 8 x 3mm Bearing (1)
M4 x8x3mmANT7 Y >5 (1)
P
(@)
M5 x 8 x 2.5mm Bearing (4)
M5x8x25mmA7 U5 (4)

M5 x 8 x 3mm Bearing (1)
M5x8x3mmA~N7 >4 (1)

O

M5 x 10 x 4mm Bearing (2)
M5x10x 4mm N7 1) >4 (2)

M3 x 3mm Set Screw (2)
M3x3mmty XY a1—(2)

M3 x 8mm Set Screw (2)
M3x8mm -ty FXY1) 21— (2)

™

M3 x 6mm Flat Head Screw (18)
M3x6mm 75w bAY FX71) 21— (18)

o

M3 x 8mm Flat Head Screw (4)
M3x8mm 75w bAY FRXY 1) 21— (4)

-

M3 x 5mm Button Head Screw (4)
M3 x5mmARZUANY FX1) 21— (4)

e

M3 x 6mm Button Head Screw (6)
M3 x6mm REZ ANy KX 1) 12— (6)

(g

M3 x 10mm Button Head Screw (6)
M3 x10mm REZ ANy KX 1) 12— (6)

mmm

M3 x 12mm Button Head Screw (2)
M3x12mmRZA\Y FX91) 21— (2)

S

M3 x 18mm Button Head Screw (3)
M3 x18mm REZ ANy KXY 11— (3)

EM

M5 X 21.5mm Bevel Gear Shaft (1)
M5 X21.5mm RNJILFT7 2% 7 k(1)

o

M3 Lock Nut (2)
M3Owv o7+ k(2

X,

M3 E-Ring (2)
M3EU % (2)

yi|l
o
4.8mm Ball Stud L=5 (3)
4.8mm R—)VA &2y FL=5(3)

ol

M6 x 5 x 2.8mm Nut (2)
M6x5x2.8mmF b (2)

Ol

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5 x 6.5 x2.5mm 75 R AXR—H—(2)

Ol

5mm Countersink Washer (2)
S5SmmATFT7 VI T v—(2)

__{@

M5 x 7 x 8mm Brass Spacer (1)
M5 x 7 x8mm 75 XA AXR—H— (1)

M8 x 10.5mm Steering Post (2)
M8x10.5mm A7 7 U VI RZ K (2)

Motor Mount (1)
E—4E2—<UVM(0)

- 26 -




14. Parts Include / #@IcEZHBIN—Y

u # ‘ RR Main Shaft (1)

XA v 7R
D5S MR Lower Deck Mount (1) 13T Metal Bevel Gear M
D5SMRO7ZFvFIUV k(1) 13T RNILFT (

MR Upper Deck Mount_Front (1)
MR7 v IX—F w9 b 707 k(1) @

14T Metal Bevel Gear (2)

E_J'pi)sr\ge;kj(zz‘): Q@ 5mm Servo Spacer (2) 4TANILFT (2) Gyro Tray (1)
5mm H—RAX—H— JyQ4ObrL—
Front Upper Shock Tower (1)
ZAVETYIN=2avy2T7—(1)
Rear Axle Mount (1) Gear Adaptor (1)
U7ToALRY k(1) Bulkhead Cover-A(l ¥77H72—(1)

INIbI A~y I~73/\—-A(1)

Steering Arm-A (1) /B (1)
2770 5T —1s-A(1)/B(1) _

Cut/ Hv b Remarks: Trim M6 x 23mm Post (1)
: Out As Shown M6 x 23mm KX k (1)
Bulkhead Cover-B (1
b~y |~73/\— - B (M
48 Pitch Spur Gear 83T (1)
48 Ew F 83T R/IN—F7 (1)

Rear Bulkhead A (1) Cut/Av bk Rear Bulkhead B (1)

Y7 NIV A BA(1) Y7 NI A FB(1) _

Upper Suspension Mount 45mm (2)
7y IN—F ATk 45mm (2)

Steering Bridge (1)

Front Bulkhead A (1) Rear ESC Mount (1) Front Bulkhead B (1)
ARFT7IG571)vT(1)

ZOr kNIboAy F—A(1) D7ESCRU >V (1) 0> kNIbIAY F—B(1)

O 4.8mm x 16mm Ball Cap (1)

4.8mm x 16mm R—)bF+ v 7 (1)

Servo Saver 23T (1)
H—REA1/\—23T(1)

ll}pperoDeE!( (1 Servo Saver 25T - Futaba (1) Rear Shock Tower (1)
7yIN—TvE(1) H—REA/\—25T- 72J\H (1) U7vavy27—1)

-27 -



14. Parts Include / & &l<

SHBIN—Y

BAG 4

o

M3 Lock Nut (4)
M3Owv o+ bk (4)

M6 x 23mm Post (1)
M6 x 23mm KX b (1)

Q=

Upper Linkage Mount (2)
TYN=DUr—II07F(2)

50mm Turnbuckle (1)
50mm Z—>/\v 7L (1)

4,
4.8mm H—

Ol

M3 x 6 x Tmm Plastic Spacer (4)
M3 x6x1mm 7S XF v 7 AN—H— (4)

i

4.8 x 5 x 4mm Ball Stud (2)
48x5x4mm R—IJVAZ v K (2)

O

4.8mm Ball Stud L=5 (1)
4.8mm R—)JVRA &2y FL=5(1)

8mm Servo Ball End - 10mm Offset (1)
RR—=IVZVF- 10mmA 7w k(1)

M3 x 6mm Flat Head Screw (4)
M3x6mm 75w kAY KX 1) 21— (4)

| |

M3 x 8mm Flat Head Screw (6)
M3x8mm 735w kAY KXY 21— (6)

T

M3 x 6mm Button Head Screw (12)
M3 x6mm REZ Ay KX7 11— (12)

1

M3 x 12mm Flat Head Screw (4)
M3x12mm 75w bAY FRY 1) 21—
(Ev o834 XDER) (4)

o

M3 Lock Nut (2)
M3IOvoFv k(2

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x 6 x 1.5mm AX—H— (4)

0.

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) > % (8)

=]

KPI Outer Shaft (2)
KPIZ7O 22—+ 7k (2)

KPI Outer Shaft Hub (4)
KPIZ7 02— %7 RINT (4)

\ Y ¢

Rear Hub Carrier Upper Linkage Plate L (1) /R (1)

h

Universal Shaft - 36mm (2)
AZN—=HIb+ 7 b -36mm (2)

UZNTFv VT T7yvIN—)5—=IFL—FL(1)/R(1)

s

M3 x 8mm Button Head Screw (6)
M3 x8mm RZ Ny KXZ1) 21— (6)

(o

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ Ay KXT 11— (2)

ol

M3 x 6 x 3mm Spacer (2)
M3 x 6 x 3mm AX—4— (2)

ol

M3 x 6 x 3.5mm Spacer (2)
M3 x 6 x3.5mm AXR—1—(2)

O

M8 x 10 x Tmm Plastic Spacer (4)
M8x10x Tmm 7S RAF v ¥ ANR—H— (4)

— ]

M3 x 26.4mm Pin (2)
M3 x 26.4mm E/ (2)

M3 x42mm Pin (2)
M3 x42mm E> (2)

Rear Hub Carrier (2)
JT7NTEv 7T (2)

M3 x 3mm Set Screw (2)
M3x3mmtwy F X7 1—(2)

M3 x 16mm Set Screw (2)
M3x16mmty AT 1—(2)

18mm Turnbuckle (6)
18mm Z—=>//\v 77U (6)

4.8 x 5 x 4mm Ball Stud (4)
48x5x4mm R—IVAZ v K (4)

@n)

4.8mm Ball Stud L=5 (4)
4.8mmK—)VRZ Y FL=5(4)

4.8mm x 12mm Ball End (4)
4.8mmx 12mm R—JVLIT > F (4)

4.8mm x 16mm Ball End (6)
4.8mmx 16mm R—JLIT > K (6)

KPI Steering Block - L (1) /R (1)
KPIZF7J 570y -L(1)/R(1)

- 28 -



14. Parts Include / & Slc

SHBIN—Y

4

2.5 x 6 x 0.4mm E-Ring (8)
2.5x6x0.4mmE! >4 (8)

2

4.8mm Ball Hex L=5 (4)
4.8mm R—JL(73 %) L=5 (4)

o

M2.9 x 1.9mm O-Ring (4)
M2.9x1.9mm Oy % (4)

ol

0-Ring Cover (4)
0T HIN—(4)

Shock Piston (3 Holes) (4)
avIER (B E—IV)(4)

(Il NCEHL Y

Oil Shock Body (4)
ALY avIRT 1 (4)

Damper Upper Cap M14 x0.7mm (4)
AYIN=T v IN—F ¥y T M14x0.7mm (4)

Shock Spring Base Cover 13.5mm (4)
2avYPRT)GR—=ZH/\—13.5mm (4)

Bottom Cap (4)
RhLFvv T (4)

Adjustable Ring (4)
AREEY T (4)

Front Shock Tower (1)
Ok avorT—(1)

#100
Oil

#100 Sliicone Oil
#100>)arvA1Iv

-

M3 x 6mm Flat Head Screw (2)
M3x6mm 7> bAY KXY 11— (2)

e

M3 x 8mm Button Head Screw (4)
M3 x8mm REZ Ay KXT 11— (4)

D

4.8mm x 10.2mm Ball Cap (4
4.8mm x 10.2mm /'_I'\—}l/#v v 7 (4)

Shock Silicon Cap (4)
ayoo)aAvEvry 7 (4)

A ——

M3 x 28mm Shock Shaft (4)
M3x28mm <> av o<+ 7+ (4

T

M1.2 x 14 x 34mm 12T Spring (4)
M1.2x14x34mm 12T R T > 5 (4)

BAG 7

on

M5.5 x 5mm Hex Post (2)
M5.5 x 5mm ~AKRZ B (2)

Double Sided Sticky Tape (1)
mET—7 (1)

Fiber Battery Plate (1)
FRP/Ny FU—TL— k(1)

o

M3 Lock Nut (2)
M3IOv o+ k(2

.

M3 x 6mm Flat Head Screw (2)
M3x6mm 75w bAY FXI 1) 21— (2)

e

M3 x 6mm Button Head Screw (2)
M3 x6mm RZ Ay KXY 1) 21— (2)

I

M3 x 12mm Flat Head Screw (2)
M3x12mm 735y bAY FRT1) 21— (2)

M3 x 3mm Set Screw (1)
M3x3mmty FX7Ja1—(1)

=

Battery Stopper (2)
Ny FTY—=R bviN—(2)

9

48 Pitch 25T Pinion Gear (1)
48y F25TE=FVF7 (1)

-29 -




14. Parts Include / & &Ic

SHBIN—Y

BAG 8

M3 x 4mm Set Screw (2)
M3x4mm -ty F RV 1) a1—

M2.5 x 18mm Magnet (4)
M25x18mm I F % b (4)

Magnet Disc (4)
AT AR (4)

Front Body Post Bridge - C (2)
70V FRTA—RAMTU YT -C(2)

Front Body Post Bridge - B (2)
ZAVIRT4A—RRAMTU YT -B(2)

Ball Cap Socket (1)
R=IvFvv Vv k(1)

Cross Wrench (1)
JOALYF (1)

e

M3 x 6mm Flat Head Screw (4)
M3x6mm 735w Ay FXT1) 21— (4)

e

M3 x 8mm Flat Head Screw (6)
M3x8mm 735wy Ay FXJ 1) 21— (6)

e

M3 x 6mm Button Head Screw (16)
M3 x6mmKRZ ANy FXI1) 21— (16)

s

M3 x 8mm Button Head Screw (8)
M3 x8mm KZ Ay FXT1) 21— (8)

%

o |

M3 x 6 x 0.4mm Scratched Shim (4)
M3 x6x0.4mm XI5 v F L (4)

Front Body Post Bridge - A (1)
ZAYERTA—RZA TV I -A(1)

Rear Body Post (2)
YTRFA—KZ bk (2)

MOOOOOOOOOO

Cut/Av b
Front Body Post (2)
ZAYVEFRT4—KZ M (2)

COEEEXEEXEIEZED

D5 Rear Body Post - Vertical (2)
U7 RTA—KRA S -IN—=FAHIL(2)

Equip 03 Drift Rim Patten (4)
Equip03 FUZ FULINY T (4)

Ol

Equip 03 Drift Rim Outer Rim Cover (4)
Equip03 FUZ FUL FU2—1) LAI\—(4)

Equip 03 Drift Rim Outer R|m (4)
Equip03 FUZ MU L T7O%2—1) L (4

o) |

RWD PC Tire (4)
RWD PCZ 1+ (4)

WO,

Upper Bumper 1)
T IN—=I\VIN—(

'

Bumper
INVIN— (1 )

-30 -




DRIVER &8 (SATE 26 7 10 7 2021

FINAL POSITION (gm0 BEST LAPS (m:m%0
CIRCUIT (8B
M Place (%) [V]Indoor (zm) [] Outdoor (=5

SEIT TIING
SFEEETIT

[/ V20 @HTZ GO YAl S%96S  Mrack Condition_wssns) _[AJFlat (vie) [ Bumpy i)

.Track (5it) [ Asphalt (E#%) [_] Carpet (#:5) [ ] Concrete (i) [/]Epoxy (&F&)
.Traction @rzr) [ High &) Medium () [] Low u®)

WheelHex 0 mm sl | Ride Height
2_mm Oil (HE) (it 5E)
~— 0 mm s 100 70 mm
1 ——
Piston ¢ Camber Angle
- o m | A
7.7 mm|———
— | Droop (iE:7%2)
M Spring () oo o
2 M1.2x34/14 _ree mm
Rolling Shim Bladder Foam Toe Angle (sfs)
0 mm (hETEEREAR) -2
Yes|:| No
Rebound (&)
0 %
Notes (f#k)
Gear lef shock absorber s W
Spool (E#)
D p Oil (HigE) (Bftih 2E) 5 o
# 100 =
Piston (&%) Can&ligﬁ{-\)ngle
2 @ 4 Holes 3 °
_ LT mmf_ ———
; . Droop (HE{718)
E\m —1 i . i
. M1.2x34/14 | _'T€€ mm
Toe Angle (&%)
Bladder Foam .
(HETEEELR) 25
Yes|:| No
Rebound (&)
0 %
Notes (#&&)

WIDTH £i&

FRONT (Eih) REAR (#7)

WIDTH £i&
7190 /mm

WHEEL BASE

v |

210 mm | weiGH 77509

Spur Gear (k##) 83 T 48Pitch Pinion Gear (E#Tt) 25 T

Motor (5:%) Battery (®it1) /P 4000 MAH/Short Low

ESC (&%) HW XR10 Stock  Gyro (#iR#g) D1/60% Servo () Power HD R12

Std/5mm offset I Std/5mm offset

Body (=#) Carry Wing (m#)

( Spur/Pinion x 3.0 ) : 1

Final Drive Ratio (#tt
() (99 ):1




DRIVER &8 S ATE s s

DFIVE

FINAL POSITION (¥5ems
CIRCUIT (%)

[Jindoor (zm)

BEST LAPS (& %0

M Place (%) [] Outdoor (=5

.Track (i) [ Asphalt (E#%) [_] Carpet (#:5) [ ] Concrete (i) [ | Epoxy (%)

SEIT TIINGG
SFEEEI .Traction @rzr) [ High &) [] Medium () [] Low u®)
/710 [V 20T T YIRS [AlTPTT IHs%95S MTrack Condition psiewn) [ JFlat (i) [ ] Bumpy (i)
123456 : |1:| Wheel Hex mm It B | Ride Height
Oil (B#R) (ESEE)
D 1 2 mm
D Piston (&) Camber Angle
\___mm 2 3 4 Holes (AR °
0 O T2 | Droop (eEf#)
roop (iHE{TIE
m 2 2 mm / 0 h Spring (%)
Rolling Shim ° 3 mm
mm
. . | Toe Angle (kfa
Rolling Shim s Bladder Foam gle kA
mm = | e
Yes[] No[ ]
Rebound (3#:&)
r %
; ; . . Notes (f#k)
Rolling Shim Rolling Shim
mm mm
Fling Srim [oceabsoroer wna | CTPT
Gear Diff [ 'spool (i) shock absorber w=: |H:itH Eelght
(EREES) Oil (k) (REHEEE)

[ Gear (#3t) ] mm
(RBE/ER) Piston (E®) Cam;igﬁ{-\ngle
—Wt/g 2 3 4 Holes GHR)

Puddy mm —
(RR8) Droop (HE{Ti2
i Spring (&%) P (REHTE)
- mm
mm —
? Toe Angle (&%)
1 Bladder Foam .
< (HETEEELR)
Yes[] No[ ]
o Rebound (i)
Wheel Hex %
0
mm
Notes (#&f)

WIDTH 248 WIDTH 248
/mm /mm
WHEEL BASE v
0 /mm | WEIGH
FRONT (&) REAR (#7)
Tire I | Spur Gear (i) T Pinion Gear (&$7) T
gg’;nﬁ;))ound I | Motor (5:&) Battery (mit)
\(Q/ﬁr."fe' I | ESC (=) Gyro (BeiRiE) Servo (fARks)
&l
| I | Body (= Wing (=)
| I | Final Drive Ratio (#tt) ( Spl;r/Pmlon)X. ?.0 )+




Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

tts
ttitsty

©

©
©

©

©

O
OO

S
S
S

$
oy

3RAC-BS48H4/TE  ¥1380

3RAC-BS4806/TE  ¥1530

3RAC-BS4806S  ¥1530

7075 4.8MM Hex Ball Stud L=4 7075 Aluminum 4.8MM Ball Stud  Steel 4.8mm Ball Stud

(10 pcs) - Teflon Coated
7075 4.8MM Hex R—)LRZ v R
4mm (10pcs) - 770> —T45

L=6 (10 pcs) - Teflon Coated
70757 )V Z48MM R—JLAR Y F R

L=6 (10 pcs)

6mm (10pcs) - 770> I—744 4.8Mm AF—IVR—)b

A&y R - L=6mm (10{B)

3RAC-P3 ¥250
P3 O Ring (2.9 X 1.9mm)
(5pcs)

P30-U>% (2.9 X 1.9mm)
(5pcs)

3RAC-P5
P5 O Ring (4.8 X 1.9mm)
(5pcs)

P50-J>% (4.8 X 1.9mm)
(5pcs)

¥250 3RAC-PN2010 ¥150 3RAC-BE4816/V3

M2 x 10mm Steel Pin

- 5pcs

M2 x 10mm XAF—)bE>
-5

¥250
4.8mm Ball Cap Set
-16mm_V3

48mm R—/LFrv Tk
-16mm V3

1
il

o

v

SS
go
oS

O
&8

So
o

3RAC-SC06 ¥390
M3 x 12 Big Thin Head
Screw (10 pcs)
M3x12Ev TNy R
A7) 21— (10{EAY)

3RAC-H2320/BK ¥760
Sanwa Single Arm 3.0mm V2
(servo gear hole fo ball end

hole length:20mm)- Black
SanwaF3> > )7 —[:3.0mm

Ver. 2(4—RE¥7R~K—)bT
VRS RE#20mMm) - T 5v Y

3RAC-H2520/BK ¥760
Futaba Single Arm 3.0mm V2
(servo gear hole to ball end

hole length:20mm)- Black
Futabaf3>>7 L7 —L:3.0mm

Ver. 2(0 —RET7R~R—)IbT>
RS RE20mmM) - 757

3RAC-TR318S
3mm Turnbuckle

- 18mm (2pcs)
3mm Z—>\v b
-18mm (2pcs)

¥250

3RAC-WC3/BK  ¥370

3RAC-WF305/BK

¥370 3RAC-WF310/BK

¥370

Aluminium M3 Countersink Aluminium M3 Flat Washer Aluminium M3 Flat Washer

Washer (10 Pcs) - Black
AL M3 m7%¥+-( 10Pcs )
-3V

0.5mm (10 Pcs) - Black

1.0mm (10 Pcs) - Black

M3 x0.5mm 7LDy M3x1.0mm 7LDy v

—(10Pcs ) - 75w

—(10Pcs)- 75wy

O
S
&

6{?

O

(@)
Ooo
S5O
Ooo

3RAC-WF315/BK  ¥370
Aluminium M3 Flat Washer
1.5mm (10 Pcs) - Black

M3 x1.5mm 7LD v+
—(10Pcs)-TZvo

3RAC-WF320/BK  ¥370
Aluminium M3 Flat Washer
2.0mm (10 Pcs) - Black

M3 x2.0mm 7LD v+
—(10Pcs)- 75w

3RAC-WF325/BK  ¥370

Aluminium M3 Flat Washer
2.5mm (10 Pcs) - Black

M3 x2.5mm 7LDy

—(10Pcs ) - 75wv%

3RAC-WF330/BK  ¥370

Aluminium M3 Flat Washer
3.0mm (10 Pcs) - Black

M3 x 3.0mm 7LDy v

—(10Pcs ) - TS5w%

3RAC-WF335/BK  ¥370

3RB-6700-77/2

¥190 3RB-6700-2Z/10

¥750

Aluminium M3 Flat Washer Double Metal Shield Bearing Double Metal Shield Bearing

3.5mm (10 Pcs) - Black
M3 x3.5mm 7L v+
—(10Pcs ) - 75wy

10x 15x 4 mm (2 pcs)

10x 15x 4 mm (10 pcs)

10x 15x4mm Z7)VA%)L 10x 15 x4mm 27 )b A 2)

2=V RRT) T (2pcs)

2= JURART 1> (10pcs)

o
oo
Oo
Oo
Co

©
©

3RB-MR74-72/2 ¥170
Double Metal Shield Bearing
4x7x25mm (2 pcs)
4x7x2.5mm 2T )V ARV
=)V RRT1) >4 (2pcs)

3RB-MR74-2Z/10 ¥680
Double Metal Shield Bearing
4x7x25mm (10 pcs)
4X7x2.5mm AT )VAZR Y
=)V RART1) >4 (10pcs)

3RB-MR85-2Z/W3/2  ¥250
Double Metal Shield Bearing
5x8x3mm (2 pcs)

BT IWARIV =]V ERT
>4 5x 8 x3mm (2EAY)

3RB-MR85-2Z/W3/10 ¥990

Double Metal Shield Bearing
5x8x3mm (10 pcs)

AT IVAZIZ—IVRRT)

% 5x8x3mm (10{EAY)

3RB-MR105-7Z/2 ¥160
Double Metal Shield Bearing
5x 10 x4 mm (2 pcs)
5x10x 4mm 27 IV ARV
= )VRRT UV (2pcs)

3RB-MR105-2Z/10

¥660  3RB-MR1057Z/B3/2

¥190

Double Metal Shield Bearing Double Metal Shield Bearing

5x10x 4 mm (10 pcs)

5x 10x 3 mm (2 pcs)

5x10x 4mm A7 VARV 5x10x 3mm ATV AZ)L

=)V REXRT) > (10pcs)

= )VRRT UV (2pcs)

e
1y
e
@@Q

L)

N

=

i
it
1y

it
it

i‘#ff‘l

L

iith

34
ity

3RB-MR10572/B3/10 ¥990 ST-025 ¥610 TS-SBS306 ¥200 TS-SBS308 ¥200 TS-SBS310 ¥200 TS-SBS312 ¥200 TS-SFS205 ¥200
Double Metal Shield Bearing Tool Set Service Pack M3 x 6 Button Head M3 x 8 Button Head M3 x 10 Button Head M3 x 12 Button Head M2 x 5 Flat Head
5x10x3mm (10 pcs) For 1/10 Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs)
5x10x3mm Z7)VX%)L 1/10h—F3 M3x67AAREUAYE  M3IX8ARARZVAYE  M3X10RAREZIAYE  M3x12ARAREVAYE  M2x575ET75YhAYE
Y=IVERTUZ T (10pcs)  w— )bty b A7)a—(10f8AY) A7) 1—(10fEAY) A7) a—(10f8AY) 27 2—(10fEAY) A1) 21—(108AY)
 / ¥ ¥ s

1 U g I AT A f'l ]ﬂ|[ lﬂll ¢’e’s%
TS-SFS207 ¥170 TS-SFS306 ¥200 TS-SFS308 ¥200 TS-SFS310 ¥200 TS-SFS312 ¥200 TS-SFS315 ¥200 TS-SS3025 ¥250
M2 x 7 Flat Head M3 x 6 Flat Head M3 x 8 Flat Head M3 x 10 Flat Head M3 x 12 Flat Head M3 x 15 Flat Head M3 x 2.5mm Set Screw
Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) Hex Socket (10pcs) (10pcs)

M2x7 RABT7ZY YR
Z7a1—(10EAY)

M3x 6 75ATZY YR
27 a1—(10{AAY)

M3x8 75875 kYR
A7) 2—(10/AAY)

M3x105E 75y hAYE
A7) 2—(10EAW)

M3x 1275875 v Ay R
Z7)1—(10fBANY)

M3x 157587y by R

A7) a1—(108AY)

M3 x2.5mm v XY
21— (10AY)



Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

o,

|'==='|

i

I

TS-SS303

M3 x 3mm Set
Screw (10pcs)
M3 x3mm v b

¥230

TS-SS304
M3 x 4mm Set
Screw(10pcs)

¥300 TS-SS306

M3 x 6mm Set
Screw (10pcs)

¥230 TS-SS410

¥340
M4 x 10mm Set
Screw (10pcs)

SAK-27 ¥230
Suspension Inner Pin Set
For 3racing Sakura

SAK-27U ¥920
Suspension Inner Titanium
Coated Pin Set

SAK-A529/C
Mé x 5 x 2.8 Nut For
Advance 2K18

¥340

M3 x 4mm v b M3 x émm v b M4 x 10mm L kb 3L— >y -Sakuraf YRAVF—F2>3—F  ADVANCE 2K18 EVOR
A7'1)2— (10AY) R71)2—(10AW) A71)a— (10AY) A71)a— (10AY) YRAVF—EVEYE (22N M6x5x28 vk
©
° % & Q9
e e
0,0 ° < =Y
o8| 8 &
P4 Q a S0
o &
) (% a @
o e
@
SAK-A541 ¥1350 SAK-A543 ¥1690 SAK-A544 ¥1690 SAK-A545 ¥850 SAK-A580B ¥680 SAK-AS609 ¥510 SAK-D501 ¥2740

7075 FR-RF Suspension
Mount For Advance 20

7075 Suspension Mount FF - 7075 Suspension Mount RR Suspension Mount Nut
(43.7mm) For Advance 20 For Advance 20

(45mm) For Advance 20

Stabilzer Ball Cap Set
For Advance 21

Damper Plastic
Replacement

39T Metal Gear Gear
Differential For D5

Advance 20@7)L2 Advance 20/§77)U=7075  Advance 20/77)L=7075  Advance 20 KIT-ADVANCE 21F8RZE  4Y/\—@R T\~ Sakura D5SF
7075 FRRFFAR YV L HRRUVKIFF-0ASmm)  HATTYRRRE@37mm)  $RARIV vk SAY—R—)bFry7  135m&R—)ILI>F48mm F777 7397
SAK-D501/A ¥680 SAK-D501/B ¥850 SAK-D501/C  ¥680 SAK-D501/D ¥510 SAK-D502 ¥1690 SAK-D504 ¥850 SAK-D505 ¥850

Gear Differential Housing
For SAK-D501

Gear Differenial Outer
Join 4mm For Sakura D5S

Gear Differenial Outer
Join 2mm For D5

Gear Differenial Gasket
0.5mm For SAK-D501

Solid Spool Core
for Sakura D5

Front Suspension Arm Set
For DS Lite

Rear Suspension Arm Set
For Sakura D5

Sakura D5SF3 Sakura D5SE+777 772  Sakura D5SE¥7 777 Sakura D5SF3 Sakura D53 Sakura D5 Lite A Sakura D53
FTTINGIVY 2—T314 7 4mm D2—T314 7k 2mm ARTwk V) RR7—)ba7 A=A VN A2 7HAT7—Ltvh
SAK-D507 ¥850 SAK-D508 ¥850 SAK-D508/A ¥680 SAK-D508/B ¥590 SAK-D509 ¥850 SAK-DS510 ¥680 SAK-D510/A ¥850
Fiber Rear Suspension Front Bulkhead set Front Suspension Mount Front Shock fower Rear Bulkhead set Steering Wiper Steering Bridge

Plate 190mm For D5 Lite  for Sakura D5S for Sakura DS Mount For D5 Lite For Sakura D5 For Sakura D5 For Sakura D5

Sakura D5 Lite ] Sakura DSEE7E> RN Sakura D570~k D5 LiteA7A> b Sakura DSEYU7/\ILY Sakura D5SEBRT 77 Sakura DS T 771
FRPY AT L — b 190mm  JLIAY LYk HARIU b ERE VIS Ay Ry h U2 T4 1N— GTyD

SAK-D511 ¥760 SAK-D512 ¥760 SAK-D513 ¥420 SAK-D514 ¥850 SAK-D514/A ¥850 SAK-D514/B ¥340 SAK-D516 ¥1350
Bevel Gear 13T Bevel Gear 14T_%90 Bevel Gear Shaft Idler shaft Spur Gear Adaptor M5 x 7 x 8 Brass Spacer Upper Deck

For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 For D5 For D5 Mini Sport

Sakura D5F Sakura D5 Sakura D5 Sakura D5 Sakura DSFA/\— DSFM5x7x8 Sakura D5 MINI SF
13TRNVFT T4TRNIVET ANWFT V¥ T H TARIVZ¥TH FTTETE— TIAANR—H— TYIN=TvF

SAK-D518 ¥510 SAK-D519 ¥510 SAK-D521 ¥920 SAK-D522 ¥850 SAK-D523 ¥850 SAK-D523/A ¥510 SAK-D526 ¥680
Front Shock Tower Mé x 12 Servo Post Fiber Rear Shock Tower KPI Knuckle Rear Hub Carrier Rear Hub Carrier Ball Fiber Battery Plate

For D5 Mini Sport For Sakura D5 For D5 Lite For Sakura D5 For Sakura D5 End Extension for D5 For Sakura D5

Sakura D5 MINIF Sakura D5 Sakura D5 Litefd Sakura D5F3 Sakura D5 A3 D5SAU7/\7 F+1J77 ;R—  Sakura D5 3

0 bhravsrT— Mé x 121 — KK X b FRP U7 23w 57— KPI Fv )b UTINTF+)7 WIVRIVRTYay RPNy TU—TL—h



Spare Parts & Optional Parts /| AN7I\—"Y & 73 FIvix—)

&
S

SAK-D527 ¥340 SAK-D528 ¥510 SAK-D528/A ¥510 SAK-D529 ¥2030 SAK-D530 ¥850 SAK-D531 ¥850 SAK-D533 ¥1350
Mé x 30.5 Post Mb5.5 x 5 Hex Post Battery stopper Damper Set Bumper Set Body Post Set Fiber Main Chassis

For Sakura D5 For Sakura D5 For Sakura D5 For Sakura D5 (55mm) For Sakura D5 For Sakura D5 For D5 Lite

Sakura D5 A3 Sakura D5 F3 Sakura D5 F3 Sakura D5 F8 Sakura D5 F3 Sakura D5 F D5 Litefd

M6 x 30.5mm KR b M5.5 x 5mm7SAER A~ INYT =AMy /IN— A )N\—+v ~(55mm) INVIN—t v b RF—RAMZ Y b FRP XA v —
SAK-D534 ¥1690 SAK-D534/A ¥1020 SAK-D534/B ¥850 SAK-D536 ¥250 SAK-D537 ¥340 SAK-D538 ¥340 SAK-D539 ¥1500
Swing Shaft Set Swing Shaft Outer Join Servo Horn Ball Cap Decals A_Dream Decals B_Trade Mark Motor Plate

For D5 Lite (36MM) For SAK-D534 For D5 Lite For Sakura D5 Comes Ture For D5S For D5S For D5 Lite

Sakura D5 LiteF3X1>%  SAK-D534FXA >4 D5 LiteF Sakura DSAH —HRKR D5SARERRL D5SHE B R D5 Litefd

v 7y 36mm 297 F36mm(RE ) TOR—TJaA Vb YR—=IVFvy S ATYhH— ATYh— E—42—7L—+t
SAK-D540 ¥510 SAK-D541 ¥510 SAK-D542 ¥510 SAK-D543 ¥680 SAK-D544 ¥850 SAK-D545 ¥1190 SAK-D546 ¥230
Electfronic Device Tray Upper Deck Mount Fiber Servo Plate Extension Wheel Hex Front Drive Axle Rim Set Front Drive Axle

For D5 Lite For D5S For D5S For D5 Lite For D5 Lite For D5 Lite For D5 Lite

D5 Lite D5SETwIN—F D5SAZ74/\ D5 Lite FARA— D5 Lite 7AY hK D5 Lite g D5 Lite FAM3 X6 X 0.4
BEFT/INAARLA vEIIUR —H—RTL—hF JVHEERAN Y I X SATTIRIV NS AYUZvF [ 3mm
SAK-D547 ¥4000 SAK-D4818/BK  ¥2710 SAK-D4832A ¥340 SAK-D4832B ¥510 SAK-D5603/A ¥1350 SAK-D5604 ¥1020
Carry Body Aluminum Rear Hub Iron Disc for M2.5 x 18 Magnett Graphite Rear Suspension  Aluminum Rear Axle

For D5 Lite Carrier For SAKURA D5 SAK-D4832 For D5 Plate 180mm For D5 MINI Pro- Mount For D5

D5 Lite A+ SAKURA D57 /L= SAK-D4832< 5 % M D5F M2.5x 18 Sakura D5 MINIZAIF3Y 57 Sakura D5 F377)VZY

A SV IRTA DT7INTFv17 TAOAYTARY eSS 7APUTHRTL=R180mm 7oz LTI+
SAK-D5605 ¥2540 SAK-D5607 ¥1690 SAK-D5608 ¥1520 SAK-D5609 ¥2540 SAK-D5610 ¥1690 SAK-D5611 ¥850 SAK-D5612/A  ¥2030
Aluminum Front Aluminum Steering Aluminum Steering Aluminum Rear Aluminum Bulkhead Aluminum Main Aluminum Rear Shock
Bulkhead For D5 Wiper For D5 Bridge For D5 Bulkhead For D5 Cover For D5 Shaft End For D5 Tower For DSMINI Pro
Sakura D5 77V Sakura D5 A7)V R Sakura D5 A7)V R Sakura D5 A77)V= Sakura D5 A7 IV Sakura D5 A77)V= Sakura D5 MINIZ O A
7OV MNVIANY R FTIVTTA I\~ FTITT )Y UTINIVIAY R WY RAIN— AV vTRIVR TIVEUT 3w T —
SAK-D5617 ¥1350 SAK-D5619 ¥5080 SAK-D5620 ¥1520 SAK-F79A ¥510 SAK-F79B ¥510 SAK-F79/V2 ¥1190 SAK-M4S31 ¥680
Aluminum Upper Aluminum Oil Shock Graphite Battery Plate Metal Differential Metal Differential Metal Differential Suspension Mount Set
Suspension Mount For D5 For D5 Pro For D5 Pro Gear Set 10T Gear Set 18T Gear Set (10T&18T) For Sakura D5
Sakura DSA7 LS Sakura D57HATIV Sakura D57HMAY 57 ARIVTIFT ARIVFTET ARIVFTE Sakura D5FB
YIS—YRI T b SFAIYavy 74NNy FU=TL—t 42alul k187 774 M10T&18T) HYRITU My b



( SAKURA D5S Lite ) Final Gear Ratio Chart / (SAKURA D5S Lite ) 72714 FIV¥7LoFFv—b

Ratio No. OF 48 PITCH PINION GEAR
3.00 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33
90 | 18.00| 16.88| 15.88] 15.00| 14.21| 13.50
o 89 17.80] 16.69| 15.71| 14.83| 14.05| 13.35| 12.71
5 88 16.50| 15.53| 14.67| 13.89| 13.20| 12.57| 12.00
o 87 16.31| 15.35| 14.50| 13.74| 13.05| 12.43| 11.86] 11.35
g 86 15.18| 14.33| 13.58| 12.90| 12.29| 11.73| 11.22] 10.75
5—, 85 14.17| 13.42| 12.75| 12.14] 11.59| 11.09| 10.63| 10.20
:J:) 84 13.26] 12.60{ 12.00| 11.45| 10.96] 10.50| 10.08| 9.69
= 83 12.45| 11.86] 11.32| 10.83| 10.38| 9.96] 9.58| 9.22
2; 82 11.71] 11.18] 10.70| 10.25| 9.84| 9.46| 9.11| 8.79
: 81 11.05] 10.57] 10.13| 9.72] 9.35| 9.00| 8.68| 8.38
0_ 80 1.16] 10.00f 9.60| 9.23| 8.89| 8.57| 8.28| 8.00
CZD 79 9.88| 9.48| 9.12| 8.78] 846| 8.17| 7.90| 7.65
78 9.36| 9.00| 8.67| 836| 807 7.80] 7.55| 7.31
76 8.77| 8.44| 814| 7.86] 7.60| 7.35 7.13] 6.91
Ratio No. OF 64 PITCH PINION GEAR
3.00 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 | 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00 | 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00
118.00| 17.70| 16.86| 16.09| 15.39| 14.75| 14.16| 13.62| 13.11| 12.64| 12.21
x | 117.00 16.71| 15.95| 15.26| 14.63| 14.04| 13.50| 13.00| 12.54| 12.10| 11.70
ﬁ 116.00 15.82| 15.13| 14.50| 13.92| 13.38| 12.89| 12.43| 12.00| 11.60| 11.23
O | 11500 15.00| 14.38| 13.80| 13.27| 12.78| 12.32| 11.90| 11.50| 11.13| 10.78
n:: 114.00 14.25| 13.68| 13.15| 12.67| 12.21| 11.79| 11.40| 11.03| 10.69| 10.36
o | 113.00 13.56| 13.04| 12.56| 12.11| 11.69| 11.30| 10.94| 10.59| 10.27| 9.97
::’ 112.00 12.92| 12.44| 12.00| 11.59| 11.20| 10.84| 10.50| 10.18| 9.88| 9.60
O [111.00 12.33| 11.89| 11.48| 11.10| 10.74| 10.41| 10.09| 9.79] 9.51| 9.25
E 110.00 11.79] 11.38| 11.00| 10.65| 10.31) 10.00] 9.71| 9.43| 9.17| 8.92
< [109.00 11.28| 10.90| 10.55| 10.22| 9.91| 9.62| 9.34| 9.08| 884| 861
E 108.00 10.80| 10.45| 10.13] 9.82| 9.53| 9.26| 9.00| 8.76| 853| 8.31
O [107.00 10.35| 10.03| 9.73| 9.44| 9.17| 892 868 845 823 803
o |.106.00 9.94| 964 935 9.09| 883 859 837 815 7.95| 7.76
Z [105.00 9.55| 9.26| 9.00| 875| 851 829 808 7.88] 7.68| 7.50
104.00 9.18| 891 867) 843 821] 800| 7.80| 7.61] 7.43| 7.26

VWA R Gil (R Ga i

Copyright © 2021 World Space CAD Industrial Co., Lid. / Z#EEriEE S



